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FCC RF Test Report

Report No.
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Spectrum Emission Mask Standard: None
Peak Power -1.61dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.440 MHz 500,000 kHz 7.02349 GHz -54.76 dBm -53.15dB -13.15dB
-61.440 MHz -40.960 MHz 500,000 kHz 7.02375 GHz -55.07 dBm -53.46 dB -13.57 dB
40,960 MHz -21.480 MHz 500,000 kHz 7.04539 GHz -47.01 dBm -45.40 dB -17.95 dB
-21.480 MHz | -20.480 MHz = 500,000 kHz | 7.06353 GHz -40.92 dBm | -39.31dB -1951dB
20.480 MHz 21,480 MHz | 500.000 kHz 7.10647 GHz -41.60 dBm | -39.99 dB -20.19 dB
21.480 MHz 40.960 MHz | 500.000 kHz 7.10651 GHz -41.60 dBm -40.00 dB -19.98 db
40.960 MHz 61,440 MHz | 500.000 kHz 7.14621 GHz -55.10 dém -53.49 dB -13.62 dB
61.440 MHz 100,000 MHz = 500.000 kHz 7.14723 GHz | -54.79 dém -53.18 dB -13.18 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3N2109-02F

11AX80MIMO_Ant3_5985
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Ref Level 20.00 dBm Offset 15.02 dB Mode Sweep
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.63 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 5.85794 GHz -53.27 dBm -51.64 dB -11.64 dB
-123,600 MHz -82,400 MHz 1.000 MHz 5.86158 GHz -53.43 dBm -51.80 dB -11.86 dB |
-82,400 MHz -42,200 MHz 1.000 MHz 5.94278 GHz -40.74 dBm -39.11 dB -19.11 dB
42200 MHz | -41.200MHz | 1.000 MHz | 5.94282 GHz -40.51 dBm | -38.88dB  -10.28dB
41.200 MHz 42.200 MHz 1.000 MHz 6.02718 GHz -39.84 dBm -38.21dB -18.61 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.02722 GHz -39.89 dBm -38.27 dB -18.26 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.10858 GHz -52.97 dgm 51.34 dB -11.35dB
123.600 MHz 200.000 MHz 1.000 MHz 6.11174 GHz -52.76 dgm 51.13 dB -11.13 dB
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10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -7.15 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -123.600 MHz 1.000 MHz 5.85306 GHz -55.17 dém -48.02 dB [
-123,600 MHz 82,400 MHz 1.000 MHz 5.86142 GHz -55.39 dem -48.24 dB .
82,400 MHz 42,200 MHz 1.000 MHz 5.90350 GHz -52.09 dBm -44.94 dB .
-42.200MHz | -41.200 MHz | 1.000 MHz | 5.94262 GHz -45.37 d8m | -38.22dB | .
41.200 MHz 42.200 MHz 1.000 MHz 6.02718 GHz -44.58 dBm -37.44 dB A
42.200 MHz 82,400 MHz 1.000 MHz 6.06718 GHz -51.20 d&m -44.15 dB .
82,400 MHz 123.600 MHz 1.000 MHz 6.10858 GHz -54.44 dgm -47.29 dB .
123.600 MHz 200.000 MHz 1.000 MHz 6.10878 GHz -54.25 dém -47.10 dB .
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Report No.
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.33 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -123,840 MHz 1.000 MHz 6.01622 GHz -52.92 dBm -51.50 dB -11.59 dB
-123,840 MHz -82,560 MHz 1.000 MHz 6.02142 GHz -53.05 dBm 51.72dB -11.80dB |
-82,560 MHz -42,280 MHz 1.000 MHz 6.10266 GHz -39.66 dBm -38.33 dB -18.32 dB
42280 MHz | -41.280MHz | 1.000 MHz | 6.10274 GHz -39.70 dBm | -38.37dB | -18.77dB
41.280 MHz 42.280 MHz 1.000 MHz 6.18726 GHz -39.07 dBm -37.74 dB -18.14 dB
42.280 MHz 82.560 MHz 1.000 MHz 6.18734 GHz -39.03 dBm -37.71dB -17.69 dB
82.560 MHz 123.840 MHz 1.000 MHz 6.26870 GHz -52.62 dgm -51.29dB -11.33 dB
123.840 MHz 200.000 MHz 1.000 MHz 6.27102 GHz -52.44 dgm 51.11 dB -11.11 dB
7

JL

Wi e

11AX80MIMO_Ant4_6145

Spectrum o
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CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.16 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.02126 GHz -54.34 dBm -47.18 dB .
-123,600 MHz -82,400 MHz 1.000 MHz 6.02166 GHz -54.49 dBm -47.32dB R
-82,400 MHz -42,200 MHz 1.000 MHz 6.10278 GHz -44.97 dBm -37.80 dB E
42200 MHz | -41.200MHz | 1.000 MHz | 6.10262 GHz -45.17 dBm | -38.00dB | R
41.200 MHz 42.200 MHz 1.000 MHz 6.18718 GHz -44.55 dBm -37.39dB .
42.200 MHz 82,400 MHz 1.000 MHz 6.22678 GHz -51.46 dBm -44.30 dB E
82,400 MHz 123.600 MHz 1.000 MHz 6.26842 GHz -53.81 dém -46.65 dB .
123.600 MHz 200.000 MHz 1.000 MHz 6.27026 GHz -53.61 dBm -46.45 dB E
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3N2109-02F

11AX80MIMO_Ant3_6385
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Ref Level 20.00 dBm  Offset 15.82 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -1.59 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124.320 MHz 1.000 MHz 6.26062 GHz -51.59 dBm -50.00 dB -10.00 dB
-124,320 MHz -82,880 MHz 1.000 MHz 6.26090 GHz -51.81 dBm -50.22 dB -10.28 dB |
-82,880 MHz -42,440 MHz 1.000 MHz 6.34254 GHz -40.63 dBm -39.04 dB -19.04 dB
42,440 MHz | -41.440MHz | 1.000 MHz | 6.34258 GHz -40.62 dBm | -39.03dB  -10.43dB
41.440 MHz 42.440 MHz 1.000 MHz 6.42742 GHz -40.86 dBm -39.27 dB -19.67 dB
42.440 MHz 982,880 MHz 1.000 MHz 6.42746 GHz -41.08 dBm -39.49 dB -19.49 dB
982.880 MHz 124,320 MHz 1.000 MHz 6.50898 GHz -52.71 deém S51.12dB -11.22 dB
124,320 MHz 200.000 MHz 1.000 MHz 6.51162 GHz -52.52 dBm -50.94 dB -10.94 dB
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Span 400.0 MHz

Spectrum Emission Mask
Peak Power -7.40 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -124,320 MHz 1.000 MHz 6.25414 GHz -53.14 dém -45.74 dB
-124,320 MHz 82,880 MHz 1.000 MHz 6.26086 GHz -53.39 dém -45.99 dB
82,880 MHz 42,440 MHz 1.000 MHz 6.30230 GHz -52.62 dBm -45.22 dB
42.440MHz | -41.440MHz | 1.000 MHz | 6.34258 GHz -45.42d8m | -38.02dB
41.440 MHz 42.440 MHz 1.000 MHz 6.42742 GHz -45.95 dBm -38.55dB
42.440 MHz 982,880 MHz 1.000 MHz 6.46774 GHz -53.07 dBm -45.67 dB
982.880 MHz 124,320 MHz 1.000 MHz 6.50870 GHz -53.74 dgm -46.34 dB
124,320 MHz 200.000 MHz 1.000 MHz 6.51974 GHz -53.63 dBm -46.23 dB F
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3N2109-02F

11AX80MIMO_Ant3_6465
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Count 100/100
[® 1Rm View
Limit ¢heck PARS
10 dorf2e
0 dBm
-10 dBm
-20 dBém
-30 dBm - —
iy — S—
-50 dBm
-60 dBm
-70 dBm
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.22 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124,080 MHz 1.000 MHz 6.33914 GHz -50.55 dBm -49.32 dB -9.33dB
-124,080 MHz -82,720 MHz 1.000 MHz 6.34114 GHz -50.66 dBm -49.44 dB 950 dB |
-82,720 MHz -42,360 MHz 1.000 MHz 6.38294 GHz -45.87 dBm -44.65 dB -16.78 dB
42,360 MHz |~ -41.360MHz | 1.000 MHz | 6.42266 GHz -39.90 dBm | -38.668dB  -10.08dB
41.360 MHz 42,360 MHz 1.000 MHz 6.50734 GHz -40.05 dBm -38.83dB -19.23 dB
42,360 MHz 82.720 MHz 1.000 MHz 6.50738 GHz -39.94 dBm -38.72dB -18.71 dB
82.720 MHz 124,080 MHz 1.000 MHz 6.58906 GHz -52.53 dem 51.31dB -11.31dB
124,080 MHz 200.000 MHz 1.000 MHz 6.50154 GHz -52.38 dém -51.16 dB -11.16 dB
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Spectrum Emission Mask
Peak Power -6.95 dBm
Range Low |

Standard: None

RBW 1.000 MHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124.560 MHz 1.000 MHz 6.33894 GHz -52.64 dém -45.60 dB -5.60 dB
-124,560 MHz 83,040 MHz 1.000 MHz 6.34066 GHz -52.84 dém -45.88 dB -5.95 dB
-83.040 MHz 42,520 MHz 1.000 MHz 6.38250 GHz -51.89 dBm -44.94 dB -17.04 dB
42520 MHz | -41.520 MHz | 1.000 MHz | 6.42250 GHz -44.29 dam | -17.74 dB
41.520 MHz 42.520 MHz 1.000 MHz 6.50750 GHz -45.39 dBm -18.84 db
42.520 MHz 83.040 MHz 1.000 MHz 6.54786 GHz -52.56 dBm -17.64 dB
83.040 MHz 124,560 MHz 1.000 MHz 6.58245 GHz -53.77 dém -6.85 dB
124.560 MHz 200.000 MHz 1.000 MHz 6.64154 GHz -53.42 dBm -6.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3N2109-02F
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Spectrum Emission Mask

Range low | Range Up

Peak Power -1.76 dBm

REBW

Standard: None

RBW 1.000 MHz

Frequency Power Abs | PowerRel | Alimit |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.40810 GHz -52.53 dBm -50.77 dB -10.77 dB
-123,600 MHz -82,400 MHz 1.000 MHz 6.42182 GHz -52.67 dBm -50.90 dB -11.03 dB
-82,400 MHz -42,200 MHz 1.000 MHz 6.50270 GHz -40.39 dBm -38.63 dB -18.61 dB
42200 MHz | -41.200MHz | 1.000 MHz | 6.50282 GHz -40.31 dBm | -38.55dB  -18.95dB
41.200 MHz 42.200 MHz 1.000 MHz 6.58718 GHz -40.29 dBm -38.53dB -18.93 dB
42.200 MHz 82,400 MHz 1.000 MHz 6.58722 GHz -40.22 dBm -38.45dB -18.45 dB
82,400 MHz 123.600 MHz 1.000 MHz 6.66858 GHz -53.22 dgm -51.45 dB -11.46 dB
123.600 MHz 200.000 MHz 1.000 MHz 6.66942 GHz -52.96 dBm -51.19 dB -11.19 dB
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Spectrum Emission Mask Standard: None
Peak Power -7.13 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -123,600 MHz 1.000 MHz 6.42090 GHz -52.81 dBm -45.68 dB K
-123,600 MHz -82,400 MHz 1.000 MHz 6.42158 GHz -52.98 dBm -45.85 dB K
-82,400 MHz -42,200 MHz 1.000 MHz 6.50270 GHz -43.53 dBm -36.40 dB .
42200 MHz | -41.200MHz | 1.000 MHz | 6.50282 GHz -43.56 dBm | -36.44 dB | E
41.200 MHz 42.200 MHz 1.000 MHz 6.58718 GHz -45.52 dBm -38.39dB .
42.200 MHz 82,400 MHz 1.000 MHz 6.62730 GHz -51.80 dBm -44.67 dB [
82,400 MHz 123.600 MHz 1.000 MHz 6.66818 GHz -53.54 dgm -46.41 dB :
123.600 MHz 200.000 MHz 1.000 MHz 6.73570 GHz -53.36 dBm -46.23 dB F
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3N2109-02F
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Spectrum Emission Mask

Peak Power -1.35 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-200.000 MHz | -124,080 MHz 1.000 MHz 6.50082 GHz -51.72 dém -50.37 dB -10.37 dB

-124,080 MHz -82.720 MHz 1.000 MHz 6.50094 GHz -51.79 dém -50.44 dB -10.45 dB
-82.720 MHz 42,360 MHz 1.000 MHz 6.54266 GHz -48.11 dBm -46.76 dB -18.84 dB
42,360 MHz | -41.360 MHz | 1.000 MHz | 6.58266 GHz -40.56 dam | -39.22dB | -19.62dB
41.360 MHz 42,360 MHz 1.000 MHz 6.66734 GHz -40.71 dBm -39.37 dB -19.77 dB
42,360 MHz 82.720 MHz 1.000 MHz 6.66742 GHz -40.50 dBm -39.15dB -19.14 dB
82.720 MHz 124,080 MHz 1.000 MHz 6.74902 GHz -52.64 dBm -51.30 dB -11.31de
124,080 MHz 200.000 MHz 1.000 MHz 6.75330 GHz -52.53 dém -51.19 dB -11.19 dB
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Span 400.0 MHz

Spectrum Emission Mask

Peak Power -6.74 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -124,320 MHz 1.000 MHz 6.50062 GHz -52.66 dém -45.93 dB .
-124,320 MHz 82,880 MHz 1.000 MHz 6.50078 GHz -52.84 dém -46.10 dB .
82,880 MHz 42,440 MHz 1.000 MHz 6.54254 GHz -50.99 dBm -44.25 dB .
42.440MHz | -41.440MHz | 1.000 MHz | 6.58258 GHz -43.25d8m | -36.52dB | .
41.440 MHz 42.440 MHz 1.000 MHz 6.66742 GHz -44.38 dBm -37.64 dB [
42.440 MHz 982,880 MHz 1.000 MHz 6.70734 GHz -50.53 dBm -43.80 dB E
982.880 MHz 124,320 MHz 1.000 MHz 6.74926 GHz -52.96 dgm -46.22 dB .
124,320 MHz 200.000 MHz 1.000 MHz 6.75045 GHz -52.76 dgm -46.03 dB L
™
| ) W
Dats

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: SPYTC605AN

Page Number

: A245 of A352



SPORTON LAB.
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Report No.
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Span 400.0 MHz

Spectrum Emission Mask

Peak Power -3.08 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-200.000 MHz | -124,080 MHz 1.000 MHz 6.52586 GHz -53.49 dém -50.40 dB -10.40 dB

-124,080 MHz -82.720 MHz 1.000 MHz 6.58146 GHz -53.72 dém -50.64 dB -10.79 dB
-82.720 MHz 42,360 MHz 1.000 MHz 6.66258 GHz -42.13 dBm -39.04 dB -10.03 dB
42,360 MHz | -41.360 MHz | 1.000 MHz | 6.66266 GHz -41.97 d8m | -38.86 dB -19.28 dB
41.360 MHz 42,360 MHz 1.000 MHz 6.74734 GHz -41.88 dBm -38.79.dB -19.19 dB
42,360 MHz 82.720 MHz 1.000 MHz 6.74738 GHz -41.93 dBm -38.85dB -18.84 dB
82.720 MHz 124,080 MHz 1.000 MHz 6.82862 GHz -53.22 dgm 50.13 dB -10.26 dB
124,080 MHz 200.000 MHz 1.000 MHz 6.88154 GHz -53.03 dém -40.95 dB -0.95 dB
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Ref Level 20.00 dBm Offset 15.54 dB Mode Sweep
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-70 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -123,840 MHz 1.000 MHz 6.57986 GHz -52.87 dBm -46.00 dB [
-123,840 MHz -82,560 MHz 1.000 MHz 6.58122 GHz -53.01 dBm -46.15 dB .
-82,560 MHz -42,280 MHz 1.000 MHz 6.66266 GHz -41.79 dBm -34.93 dB :
42280 MHz | -41.280MHz | 1.000 MHz | 6.66274 GHz -41.86 dBm | -34.99 dB | .
41.280 MHz 42.280 MHz 1.000 MHz 6.74726 GHz -42.88 dBm -36.02dB E
42.280 MHz 82.560 MHz 1.000 MHz 6.78690 GHz -50.28 dBm -43.52 dB [
82.560 MHz 123.840 MHz 1.000 MHz 6.82874 GHz -53.00 dBm -46.14 dB .
123.840 MHz 200.000 MHz 1.000 MHz 6.83122 GHz -52.80 dBm -45.94 dB K
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CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.34 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,840 MHz 1.000 MHz 6.65506 GHz -50.87 dBm -49.53 dB -9.53 dB
-123,840 MHz -82,560 MHz 1.000 MHz 6.66142 GHz -51.31 dBm -49.97 dB -10.05 dB
-82,560 MHz -42,280 MHz 1.000 MHz 6.70462 GHz -46.79 dBm -45.45 dB -17.88.dB |
42280 MHz | -41.280MHz | 1.000 MHz | 6.74274 GHz -39.71 dBm | -38.37 dB | .
41.280 MHz 42.280 MHz 1.000 MHz 6.82726 GHz -39.23 dBm -37.89dB .
42.280 MHz 82.560 MHz 1.000 MHz 6.82734 GHz -39.32 dBm -37.99dB E
82.560 MHz 123.840 MHz 1.000 MHz 6.90882 GHz -51.49 dgm -50.16 dB .
123.840 MHz 200.000 MHz 1.000 MHz 6.90994 GHz -51.31 dém -40.97 dB K
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Spectrum o
Ref Level 20.00 dBm  Offset 15.590 dB Mode Sweep
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[® 1Rm View
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-60 dBm
-70 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.76 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -124,080 MHz 1.000 MHz 6.65798 GHz -48.75 dBm -41.99 dB E
-124,080 MHz -82,720 MHz 1.000 MHz 6.66122 GHz -48.69 dBm -41.93 dB K
-82,720 MHz -42,360 MHz 1.000 MHz 6.70238 GHz -44.88 dBm -38.12 dB .
42,360 MHz |~ -41.360MHz | 1.000 MHz | 6.74266 GHz -42.44 dBm | -35.68 dB | K
41.360 MHz 42,360 MHz 1.000 MHz 6.82734 GHz -44.24 dBm -37.48 dB A
42,360 MHz 82.720 MHz 1.000 MHz 6.86750 GHz -49.95 dBm -43.19dB .
82.720 MHz 124,080 MHz 1.000 MHz 6.90906 GHz -52.13 deém -45.37 dB :
124,080 MHz 200.000 MHz 1.000 MHz 6.90954 GHz -51.95 dém -45.19 dB .
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3N2109-02F

11AX80MIMO_Ant3_6865

Spectrum o
Ref Level 20.00 dBm Offset 15.99 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.71dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -124.320 MHz 1.000 MHz 6.73418 GHz -51.21 dBm -49.50 dB 950 dR
-124,320 MHz -82,880 MHz 1.000 MHz 6.74070 GHz -51.64 dBm -49.93 dB -9.93 dB
-82,880 MHz -42,440 MHz 1.000 MHz 6.78494 GHz -48.10 dBm -46.39 dB -18.95 dB
42,440 MHz | -41.440MHz | 1.000 MHz | 6.82258 GHz -40.73 dBm | -39.03dB  -10.43dB
41.440 MHz 42.440 MHz 1.000 MHz 6.90742 GHz -40.38 dBm -38.67 dB -19.07 dB
42.440 MHz 982,880 MHz 1.000 MHz 6.94754 GHz -48.09 dBm -46.39 dB -18.45 dB
982.880 MHz 124,320 MHz 1.000 MHz 6.98878 GHz -50.99 dém -49.29 dB -0.44 db
124,320 MHz 200.000 MHz 1.000 MHz 6.08982 GHz -55.25 dém -53.54 dB -13.54 dB
7

JL

11AX80MIMO_Ant4_6865

Spectrum o
Ref Level 20.00 dBm Offset 16.01 dB Mode Sweep
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[® 1Rm View
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-70 dBm
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.13 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -123,840 MHz 1.000 MHz 6.73954 GHz -51.04 dBm -44.92 dB E
-123,840 MHz -82,560 MHz 1.000 MHz 6.74162 GHz -51.18 dBm -45.05 dB .
-82,560 MHz -42,280 MHz 1.000 MHz 6.78354 GHz -46.85 dBm -40.72 dB :
42280 MHz | -41.280MHz | 1.000 MHz | 6.82274 GHz -42.58 dBm | -36.45dB | E
41.280 MHz 42.280 MHz 1.000 MHz 6.90726 GHz -41.88 dBm -35.75dB .
42.280 MHz 82.560 MHz 1.000 MHz 6.94546 GHz -47.74 dBm -41.61dB J
82.560 MHz 123.840 MHz 1.000 MHz 6.98862 GHz -51.08 dém -44.95 dB A
123.840 MHz 200.000 MHz 1.000 MHz 6.98890 GHz -55.34 dBm -40.21 dB F
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FCC RF Test Report

Report No.

: FR3N2109-02F
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Spectrum o
Ref Level 20.00 dBm Offset 16.19 dB Mode Sweep
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[® 1Rm View
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CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.59 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123.360 MHz 1.000 MHz 6.81750 GHz -46.17 dBm -45.58 dB SSBdB
-123,360 MHz -82,240 MHz 1.000 MHz 6.82178 GHz -46.48 dBm -45.89 dB -5.93 dB
-82,240 MHz -42,120 MHz 1.000 MHz 6.86434 GHz -40.37 dBm -39.78 dB -12.08 dB
42,120 MHz | -41.120MHz | 1.000 MHz | 6.90290 GHz -37.05 dBm | -3646dB -16.86 dB
41.120 MHz 42,120 MHz 1.000 MHz 6.98710 GHz -36.95 dBm -36.36 dB -16.76 dB
42,120 MHz 82,240 MHz 1.000 MHz 7.02694 GHz -43.73 dBm -43.14 dB -15.20 dB
82.240 MHz 123,360 MHz 1.000 MHz 7.06830 GHz -48.99 dBm -48.40 dB -8.42 db
123,360 MHz 200.000 MHz 1.000 MHz 7.06234 GHz -49.11 dBm -48.51 dB -8.51 dB
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10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.41dBm
Range Low |

Standard: None

RBW 1.000 MHz

Range Up | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -123.600 MHz 1.000 MHz 6.82126 GHz -51.84 dém -45.42 dB 2
-123,600 MHz 82,400 MHz 1.000 MHz 6.82158 GHz -52.04 dem -45.63 dB .
82,400 MHz 42,200 MHz 1.000 MHz 6.86262 GHz -50.78 dBm -44.37 dB .
-42.200MHz | -41.200 MHz | 1.000 MHz | 6.90262 GHz -43.83d8m | -37.42dB | .
41.200 MHz 42.200 MHz 1.000 MHz 6.98718 GHz -42.31 dBm -35.80 dB .
42.200 MHz 82,400 MHz 1.000 MHz 7.02698 GHz -50.80 dBm -44.38 dB E
82,400 MHz 123.600 MHz 1.000 MHz 7.06782 GHz -56.25 dém -40.84 dB A
123.600 MHz 200.000 MHz 1.000 MHz 7.06882 GHz -56.40 dBm -40.99 dB K
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Report No.

: FR3N2109-02F
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Spectrum Emission Mask Standard: None
Peak Power -0.46 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -124,800 MHz 1.000 MHz 6.89638 GHz -46.32 dBm -45.86 dB 586dR
-124,800 MHz -83.200 MHz 1.000 MHz 6.90054 GHz -46.71 dBm -46.25 dB 6.35dB |
-83.200 MHz -42,600 MHz 1.000 MHz 6.94674 GHz -40.23 dBm -39.77 dB -12.74 dB
42,600 MHz | -41.600MHz | 1.000 MHz | 6.98242 GHz -36.10 dBm | -35.64dB  -16.04dB
41,600 MHz 42.600 MHz 1.000 MHz 7.06758 GHz -34.14 dBm -33.68dB -14.08 dB
42,600 MHz 83.200 MHz 1.000 MHz 7.10646 GHz -40.00 dBm -39.55dB -11.80 dB
83.200 MHz 124,800 MHz 1.000 MHz 7.14974 GHz -48.34 dBm -47.88 dB -7.90 dB
124,800 MHz 200.000 MHz 1.000 MHz 7.15022 GHz -48.30 dBm -47.84 dB -7.84 dB
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Ref Level 20.00 dBm Offset 16.43 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -6.27 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -125.280 MHz 1.000 MHz 6.89730 GHz -51.02 dBm -44.75 dB §
-125,280 MHz -83.520 MHz 1.000 MHz 6.89994 GHz -50.95 dBm -44.68 dB .
-83.520 MHz -42,760 MHz 1.000 MHz 6.94218 GHz -47.19 dBm -40.92 d K
42,760 MHz | -41.760MHz | 1.000 MHz | 6.98226 GHz -43.42 dBm | -37.15dB | .
41.760 MHz 42.760 MHz 1.000 MHz 7.06774 GHz -43.86 dBm -37.59dB E
42,760 MHz 83.520 MHz 1.000 MHz 7.10690 GHz -50.62 dBm -44.35 dB [
83.520 MHz 125,280 MHz 1.000 MHz 7.15014 GHz -55.80 dém -40.54 dB :
125.280 MHz 200.000 MHz 1.000 MHz 7.15078 GHz -55.64 dBm -40.37 dB E
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3N2109-02F
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Range Low |

Spectrum Emission Mask
Peak Power -3.50 dBm

Range Up |

Standard: None
RBW 2.000 MHz
rAw |

Frequency | Power Abs | PowerRel | Alimit |

-400,000 MHz | -249,600 MHz 2,000 MHz 5.76016 GHz -56.52 dBm -53.02 dB -13.02dB
-249,600 MHz | -166,400 MHz 2,000 MHz 5.77544 GHz -57.63 dBm -54.13 dB -14.14 dB
-166.400 MHz -84.200 MHz 2,000 MHz 5.94068 GHz -42.63 dBm -39.13 dB -19.12 dB
-84.200 MHz | -83.200MHz | 2.000 MHz | 5.94084 GHz -42.48 dBm | -38.98 dB | 81dB

983.200 MHz 94.200 MHz | 2.000 MHz 6.10916 GHz -40.52 dém | -37.02dB A

84.200 MHz 166.400 MHz 2,000 MHz 6.10932 GHz -40.73 dBm -37.24 dB .
166.400 MHz 249,600 MHz 2,000 MHz 6.27448 GHz -56.76 dém 53.26 dB .
249,600 MHz 400.000 MHz 2.000 MHz 6.28048 GHz | -56.74 dBm -53.25 dB F
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-80 dBm

CF 6.025 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask
Peak Power -9.68 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -249.600 MHz 2.000 MHz 5.71024 GHz -58.18 dém -48.50 dB .
-249.600 MHz | -166.400 MHz 2.000 MHz 5.77584 GHz -58.48 dBm -48.79 dB .
-166.400 MHz -84.200 MHz 2.000 MHz 5.85880 GHz -52.44 dBm -42.76 dB .
84200 MHz | -83.200 MHz | 2.000 MHz | 5.94084 GHz -48.24dBm | -38.56dB | .
983.200 MHz 94.200 MHz | 2.000 MHz 6.10916 GHz -45.38 dém | -35.70 dB .
84.200 MHz 166.400 MHz 2,000 MHz 6.18568 GHz -50.58 dBm -40.90 dB E
166.400 MHz 249,600 MHz 2,000 MHz 6.27456 GHz -57.37 dgm -47 .66 dB 4
249,600 MHz 400.000 MHz 2.000 MHz 6.28288 GHz | -57.19 dém -47.51 dB E
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Report No.

: FR3N2109-02F
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Spectrum Emission Mask
Peak Power -4.54 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-400.000 MHz | -249.120 MHz 2.000 MHz 5.93240 GHz -57.84 dém -53.30 dB -13.30dB
-249.120 MHz | -166.080 MHz 2.000 MHz 5.93592 GHz -57.99 dem -53.45 dB -13.45 dB
-166.080 MHz 84,040 MHz 2.000 MHz 6.10092 GHz -42.97 dBm -38.43 dB -18.42 dB
84040 MHz | -93.040 MHz | 2.000 MHz | 6.10100 GHz -43.09d8m | -38.55dB | -10.39dB
83.040 MHz 84.040 MHz | 2.000 MHz 6.26900 GHz -42.09 dém | -37.55dB -18.38 dB
84.040 MHz 166.080 MHz 2,000 MHz 6.26908 GHz -42.21 dBm -37.67 dB -17.67 db
166.080 MHz 249,120 MHz 2,000 MHz 6.43400 GHz -57.02 dém -52.48 dB -12.50 db
249,120 MHz 400.000 MHz 2.000 MHz 6.43840 GHz | -56.78 dém -52.24 dB -12.24 dB
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Spectrum Emission Mask
Peak Power -10.10 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -249.600 MHz 2.000 MHz 5.02008 GHz -56.08 deém -47.99 dB .
-249.600 MHz | -166.400 MHz 2.000 MHz 5.93568 GHz -58.31 dem -48.21 dB :
-166.400 MHz -84.200 MHz 2.000 MHz 6.01904 GHz -52.79 dBm -42.60 dB .
84200 MHz | -83.200 MHz | 2.000 MHz | 6.10084 GHz -48.35 d8m | -38.26dB | .
983.200 MHz 94.200 MHz | 2.000 MHz 6.26916 GHz -46.96 dBm | -36.86 dB [
84.200 MHz 166.400 MHz 2,000 MHz 6.35024 GHz -52.79 dBm -42.69 dB A
166.400 MHz 249,600 MHz 2,000 MHz 6.43424 GHz -57.10 dgm -47.00 dB A
249,600 MHz 400.000 MHz 2.000 MHz 6.43792 GHz | -56.99 dBm -46.89 dB E
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Report No.

: FR3N2109-02F
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -4.43 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -250.560 MHz 2.000 MHz 6.07856 GHz -57.03 dém -52.60 dB -12.60dB
-250.560 MHz | -167.040 MHz 2.000 MHz 6.09456 GHz -57.15 dem -52.72 dB -12.74 dB
-167.040 MHz -84.520 MHz 2.000 MHz 6.26044 GHz -43.77 dBm -39.34 dB -19.33 dB
84520 MHz | -83.520 MHz | 2.000 MHz | 6.26052 GHz -43.85d8m | -39.42dB | -20.26 dB
83.520 MHz 84.520 MHz | 2.000 MHz 6.42948 GHz -43.46 dBm | -39.03dB -19.87 db
84.520 MHz 167.040 MHz 2,000 MHz 6.42956 GHz -43.46 dBm -39.03dB -19.03 dB
167.040 MHz 250.560 MHz 2,000 MHz 6.59552 GHz -57.04 dém 52.61 dB -12.62 db
250.560 MHz 400.000 MHz 2.000 MHz 6.60176 GHz | -56.82 dBm -52.40 dB -12.40 dB
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -9.88 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -249.120 MHz 2.000 MHz 6.08256 GHz -57.45 deém -47.57 dB .
-249.120 MHz | -166.080 MHz 2.000 MHz 6.09624 GHz -57.58 dem -47.70 dB .
-166.080 MHz 84,040 MHz 2.000 MHz 6.18008 GHz -51.17 dBm -41.29 dB .
84040 MHz | -93.040 MHz | 2.000 MHz | 6.26100 GHz -47.63d8m | -37.75dB | .
83.040 MHz 84.040 MHz | 2.000 MHz 6.42900 GHz -47.52 dBm | -37.63dB 4
84.040 MHz 166.080 MHz 2,000 MHz 6.51024 GHz -53.83 dBm -43.95dB [
166.080 MHz 249,120 MHz 2,000 MHz 6.59408 GHz -57.20 dém -47.32 dB :
249,120 MHz 400.000 MHz 2.000 MHz 6.72720 GHz | -57.10 dgm -47.22 dB F
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Report No.

: FR3N2109-02F
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -4.65 dBm
Range Low |

Standard: None

RBW 2.000 MHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-400.000 MHz | -249.600 MHz 2.000 MHz 6.25432 GHz -56.57 dém 51.92 dB -11.92 dB
-249.600 MHz | -166.400 MHz 2.000 MHz 6.25576 GHz -56.53 dBm -51.88 dB -11.93 dB
-166.400 MHz -84.200 MHz 2.000 MHz 6.42076 GHz -43.41 dBm -38.76 dB -18.76 dB
84200 MHz | -83.200 MHz | 2.000 MHz | 6.42084 GHz -43.43d8m | -38.79dB | 62 dB

983.200 MHz 94.200 MHz | 2.000 MHz 6.58916 GHz -44.26 dBm | -39.61dB 4

84.200 MHz 166.400 MHz 2,000 MHz 6.58932 GHz -44.49 dBm -39.84 dB E
166.400 MHz 249,600 MHz 2,000 MHz 6.75448 GHz -57.19 dgém -52.54 dB :
249,600 MHz 400.000 MHz 2.000 MHz 6.80488 GHz | -56.68 dBm -52.03 dB L
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -9.38 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -248,160 MHz 2.000 MHz 6.23176 GHz -56.53 dém -47.15 dB .
-248,160 MHz | -165.440 MHz 2.000 MHz 6.25712 GHz -56.74 dém -47.36 dB .
-165.440 MHz -83.720 MHz 2.000 MHz 6.34144 GHz -51.52 dBm -42.15 dB .
83.720MHz | -82.720 MHz | 2.000 MHz | 6.42132 GHz -46.23d8m | -36.85dB | .
82.720 MHz 83.720 MHz | 2.000 MHz 6.58868 GHz -47.69 dém | -38.51dB .
83.720 MHz 165.440 MHz 2,000 MHz 6.58876 GHz -47.75 dBm -38.37 dB .
165.440 MHz 248,160 MHz 2,000 MHz 6.75304 GHz -56.94 dgm -47.56 dB :
248,160 MHz 400.000 MHz 2.000 MHz 6.90408 GHz | -56.42 dBm -47.04 dB L
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Report No.
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Offset 15.86 d8

Mode Sweep
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Span 800.0 MHz

Spectrum Emission Mask
Peak Power -4.36 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-400.000 MHz | -248.640 MHz 2.000 MHz 6.41032 GHz -55.71 dém -51.35 dB -11.35dB
-248.640 MHz | -165.760 MHz 2.000 MHz 6.41656 GHz -55.92 dm -51.56 dB -11.59 dB
-165.760 MHz 83,880 MHz 2.000 MHz 6.58100 GHz -42.56 dBm -38.20 dB -18.19 dB
-63.880MHz | -82.880 MHz | 2.000 MHz | 6.58116 GHz -42.37 d8m | -38.01dB | -18.94 dB
982.880 MHz 93.880 MHz | 2.000 MHz 6.74884 GHz -43.14 dBm | -38.78 dB -19.61 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.74892 GHz -43.03 dBm -38.67 dB -18.67 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.91304 GHz -56.09 dém S51.73dB -11.82 db
248,640 MHz 400.000 MHz 2.000 MHz 6.09648 GHz | -55.57 dém 51.21 dB -11.21 dB
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Peak Power -9.56 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -246.720 MHz 2.000 MHz 6.30712 GHz -56.62 dém -47.06 dB [
-246.720 MHz | -164.480 MHz 2.000 MHz 6.41848 GHz -56.87 dm -47.32 dB .
-164,480 MHz -83.240 MHz 2.000 MHz 6.58172 GHz -44.59 dBm -35.03 dB [
83.240MHz | -82.240 MHz | 2.000 MHz | 6.58180 GHz -44.50 d8m | -35.04dB | .
82.240 MHz 83.240 MHz | 2.000 MHz 6.74820 GHz -46.69 dBm | -37.13dB E
83.240 MHz 164.480 MHz 2,000 MHz 6.74844 GHz -46.61 dBm -37.05dB [
164.480 MHz 246,720 MHz 2,000 MHz 6.91096 GHz -56.44 dgm -46.89 dB A
246,720 MHz 400.000 MHz 2.000 MHz 6.99760 GHz | -55.84 dém -46.29 dB F
™ __
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-400,000 MHz | -250,080 MHz 2,000 MHz 6.53232 GHz -56.19 dBm 52.14 dB -12.14 dB
-250.080 MHz | -166.720 MHz 2,000 MHz 6.57504 GHz -56.34 dBm -52.20 dB -12.31dB
-166.720 MHz -84.360 MHz 2,000 MHz 6.74044 GHz -43.31 dBm -39.27 d -19.25dB |
-84.360 MHz | -83.360MHz | 2.000 MHz | 6.74068 GHz -43.07 dBm | -39.02dB  -19.85dB
83.360 MHz 94,360 MHz | 2.000 MHz 6.90932 GHz -43.49 dém | -39.44 dB -20.27 dB
84,360 MHz 166.720 MHz 2,000 MHz 6.98728 GHz -50.69 dBm -46.64 dB -19.07 db
166.720 MHz 250,080 MHz 2,000 MHz 7.07504 GHz -58.03 dém -52.99 dB -13.99 dB
250,080 MHz 400.000 MHz 2.000 MHz 7.07832 GHz | -57.86 dBm -52.81 dB -13.81 dB
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Spectrum Emission Mask Standard: None
Peak Power -9.35 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -249.120 MHz 2,000 MHz 6.53120 GHz -56.69 dBm -47.34 dB .
-249,120 MHz | -166,080 MHz 2,000 MHz 6.57616 GHz -56.94 dBm -47.60 dB K
-166.080 MHz -84.040 MHz 2,000 MHz 6.65804 GHz -51.61 dBm -42.26 dB E
-84.040MHz | -83.040MHz | 2.000 MHz | 6.74100 GHz -46.60 dBm | -37.25dB | K
83.040 MHz 84.040 MHz | 2.000 MHz 6.90200 GHz -47.58 dBm | -38.23dB [
84.040 MHz 166.080 MHz 2,000 MHz 6.99072 GHz -53.71 dBm -44.36 dB .
166.080 MHz 249,120 MHz 2,000 MHz 7.07400 GHz -58.34 dém -48.99 dB A
249,120 MHz 400.000 MHz 2.000 MHz 7.07904 GHz | -58.23 dBm -48.89 dB E
7 __
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Spectrum Emission Mask Standard: None
Peak Power -9.19 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.73120 GHz -56.56 dBm -47.37 dB .
-249,600 MHz | -166,400 MHz 2,000 MHz 6.73568 GHz -56.70 dBm -47.51dB E
-166.400 MHz -84.200 MHz 2,000 MHz 6.82120 GHz -51.27 dBm -42.08 dB .
-84.200 MHz | -83.200MHz | 2.000 MHz | 6.90084 GHz -46.53 dBm | -37.34.dB | .
983.200 MHz 94.200 MHz | 2.000 MHz 7.06916 GHz -48.02 dém | -38.83dB [
84.200 MHz 166.400 MHz 2,000 MHz 7.15080 GHz -55.19 d&m -46.01 dB [
166.400 MHz 249,600 MHz 2,000 MHz 7.23432 GHz -59.07 dém -40.89 dB E
249,600 MHz 400.000 MHz 2.000 MHz 7.38496 GHz | -58.27 dém -40.08 dB L
7
I ) [T
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<llax Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result Limit . EIRP Limit .
Mode | Antenna | FredMHz) | o 0 | ngex | [dBmMHZ | [dBmmMHZ] | G2 | [dBmMHZ] | [dBmmHZ | VEICt
26Tone | RUO -20.6 <432 | 532 | -25.92 <100 | PASS
Ant3 5935 | 52Tone | RU37 | -20.63 <432 | 532| -25.95 <100 | PASS
106Tone | RU53 | -20.55 <432 | 532 | 2587 <100 | PASS
26Tone | RUO | -27.04 <445 | -545| 3249 <100 | PASS
Anta 5035 | 52Tone | RU37 | -26.99 <445 | -545| 3244 <100 | PASS
106Tone | RUS3 | -26.98 <445 | -545| 3243 <100 | PASS
26Tone | RUO | -19.71 <137 | 237| -22.08 <100 | PASS
total 5035 | 52Tone | RU37 | -19.73 <137 | 237| 2210 <100 | PASS
106Tone | RUS3 | -19.66 <137 | 237| -22.03 <100 | PASS
26Tone | RUO 133 <432 | 532| -6.65 <100 | PASS
Ant3 5955 | 52Tone | RU37 16 <432 | 532| -6.92 <100 | PASS
106Tone | RUS3 | -1.42 <432 | 532| -674 <100 | PASS
26Tone | RUO 6.97 <445 | 545 | -12.42 <100 | PASS
Antd 5055 | 52Tone | RU37 | -7.52 <445 | 545| -12.97 <100 | PASS
106Tone | RUS3 6.6 <445 | 545| -12.05 <100 | PASS
26Tone | RUO 20.28 <137 | 237| -2.65 <100 | PASS
total 5055 | 52Tone | RU37 |  -0.61 <137 | 237| -2.98 <100 | PASS
106Tone | RUS3 | -0.27 <137 | 237| -264 <100 | PASS
26Tone | RUO 152 <432 | 532| -684 <100 | PASS
Ant3 6175 | 52Tone | RU37 | -2.45 <432 | 532| 177 <100 | PASS
1&?@20 106Tone | RUS3 | -1.81 <432 | 532| 713 <100 | PASS
26Tone | RUO 6.5 <445 | 545| -12.04 <100 | PASS
Antd 6175 | 52Tone | RU37 | -7.77 <445 | 545| -13.22 <100 | PASS
106Tone | RUS3 | 6.79 <445 | 545| -12.24 <100 | PASS
26Tone | RUO 2034 <137 | 237| 271 <100 | PASS
total 6175 | 52Tone | RU37 | -1.33 <137 | 237| -3.70 <100 | PASS
106Tone | RUS3 | -0.61 <137 | 237| 298 <100 | PASS
26Tone | RUS 161 <432 | -532| 693 <100 | PASS
Ant3 6415 | 52Tone | RU40 1.9 <432 | 532| 7.2 <100 | PASS
106Tone | RUS4 | -1.65 <432 | 532| 697 <100 | PASS
26Tone | RUS 714 <445 | -545| -12.59 <100 | PASS
Antd 6415 | 52Tone | RU40 77 <445 | -545| -1315 <100 | PASS
106Tone | RUS4 | -7.06 <445 | -545| 1251 <100 | PASS
26Tone | RUS 2054 <137 | 237| 201 <100 | PASS
total 6415 | 52Tone | RU40 |  -0.89 <137 | 237| -3.26 <100 | PASS
106Tone | RUS4 | -0.55 <137 | 237| 292 <100 | PASS
26Tone | RUO 274 <432 | 532| -8.06 <100 | PASS
Ant3 6435 | 52Tone | RU37 | -1.92 <432 | 532| 724 <100 | PASS
106Tone | RUS3 | -1.72 <432 | 532| -7.04 <100 | PASS
- cizs | 26Tone | Ruo 6.19 <445 | -545| 1164 <1.00 | PASS
52Tone | RU37 |  -6.85 <445 | -545| -12.30 <100 | PASS
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106Tone | RUS53 -7.16 <4.45 -5.45 -12.61 <-1.00 PASS
26Tone RUO -1.12 <1.37 -2.37 -3.49 =-1.00 PASS
total 6435 52Tone RU37 -0.71 <1.37 -2.37 -3.08 <-1.00 PASS
106Tone | RU53 -0.63 £1.37 -2.37 -3.00 <-1.00 PASS
26Tone RUO -1.77 4.32 -5.32 -7.09 <-1.00 PASS
Ant3 6475 52Tone RU37 -15 4.32 -5.32 -6.82 <-1.00 PASS
106Tone | RU53 -1.68 4.32 -5.32 -7.00 <-1.00 PASS
26Tone RUO -7.6 <4.45 -5.45 -13.05 <-1.00 PASS
Ant4 6475 52Tone RU37 -6.91 <4.45 -5.45 -12.36 <-1.00 PASS
106Tone | RUS53 -7.89 <4.45 -5.45 -13.34 =-1.00 PASS
26Tone RUO -0.76 <1.37 -2.37 -3.13 =-1.00 PASS
total 6475 52Tone RU37 -0.40 <1.37 -2.37 -2.77 =-1.00 PASS
106Tone | RUS53 -0.75 <1.37 -2.37 -3.12 <-1.00 PASS
26Tone RU8 -1.1 <4.32 -5.32 -6.42 <-1.00 PASS
Ant3 6515 52Tone RU40 -1.68 4.32 -5.32 -7.00 <-1.00 PASS
106Tone | RU54 -1.46 4.32 -5.32 -6.78 <-1.00 PASS
26Tone RU8 -7.35 <4.45 -5.45 -12.80 <-1.00 PASS
Ant4 6515 52Tone RU40 -7.99 <4.45 -5.45 -13.44 <-1.00 PASS
106Tone | RU54 -6.45 <4.45 -5.45 -11.90 <-1.00 PASS
26Tone RU8 -0.18 <1.37 -2.37 -2.55 <-1.00 PASS
total 6515 52Tone RU40 -0.77 <1.37 -2.37 -3.14 <-1.00 PASS
106Tone | RU54 -0.26 <1.37 -2.37 -2.63 <-1.00 PASS
26Tone RUO -1.22 <4.32 -5.32 -6.54 <-1.00 PASS
Ant3 6535 52Tone RU37 -1.38 <4.32 -5.32 -6.70 <-1.00 PASS
106Tone | RUS53 -0.93 <4.32 -5.32 -6.25 <-1.00 PASS
26Tone RUO -6.33 £4.45 -5.45 -11.78 <-1.00 PASS
Ant4 6535 52Tone RU37 -5.23 <4.45 -5.45 -10.68 =-1.00 PASS
106Tone | RUS3 -5.91 <4.45 -5.45 -11.36 =-1.00 PASS
26Tone RUO -0.05 <1.37 -2.37 -2.42 =-1.00 PASS
total 6535 52Tone RU37 0.12 <1.37 -2.37 -2.25 =-1.00 PASS
106Tone | RUS53 0.27 <1.37 -2.37 -2.10 =-1.00 PASS
26Tone RUO -0.94 <4.32 -5.32 -6.26 =-1.00 PASS
Ant3 6695 52Tone RU37 -1.59 £4.32 -5.32 -6.91 <-1.00 PASS
106Tone | RUS53 -1.48 £4.32 -5.32 -6.80 <-1.00 PASS
26Tone RUO -5.97 <4.45 -5.45 -11.42 <-1.00 PASS
Ant4 6695 52Tone RU37 -4.73 £4.45 -5.45 -10.18 <-1.00 PASS
106Tone | RU53 -4.7 <4.45 -5.45 -10.15 <-1.00 PASS
26Tone RUO 0.25 £1.37 -2.37 -2.12 <-1.00 PASS
total 6695 52Tone RU37 0.13 <1.37 -2.37 -2.24 =-1.00 PASS
106Tone | RUS53 0.21 <1.37 -2.37 -2.16 =-1.00 PASS
26Tone RU8 -1.25 <4.32 -5.32 -6.57 =-1.00 PASS
Ant3 6855 52Tone RU40 -1.36 <4.32 -5.32 -6.68 =-1.00 PASS
106Tone | RU54 -1.33 <4.32 -5.32 -6.65 =-1.00 PASS
26Tone RU8 -6.96 <4.45 -5.45 -12.41 =-1.00 PASS
Ant4 6855 52Tone RU40 -5.83 <4.45 -5.45 -11.28 <-1.00 PASS
106Tone | RU54 -5.71 <4.45 -5.45 -11.16 <-1.00 PASS
26Tone RU8 -0.22 £1.37 -2.37 -2.59 <-1.00 PASS
total 6855 52Tone RU40 -0.03 £1.37 -2.37 -2.40 <-1.00 PASS
106Tone | RU54 0.02 £1.37 -2.37 -2.35 <-1.00 PASS
Ant3 6875 26Tone RUO -1.51 £4.32 -5.32 -6.83 <-1.00 PASS
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52Tone | RU37 -1.42 <4.32 -5.32 -6.74 <-1.00 PASS
106Tone | RUS53 -1.54 <4.32 -5.32 -6.86 =-1.00 PASS
26Tone RUO -6.87 <4.45 -5.45 -12.32 <-1.00 PASS
Ant4 6875 52Tone | RU37 -5.96 <4.45 -5.45 -11.41 <-1.00 PASS
106Tone | RU53 -5.82 <4.45 -5.45 -11.27 <-1.00 PASS
26Tone RUO -0.40 £1.37 -2.37 -2.77 <-1.00 PASS
total 6875 52Tone | RU37 -0.11 £1.37 -2.37 -2.48 <-1.00 PASS
106Tone | RU53 -0.16 £1.37 -2.37 -2.53 <-1.00 PASS
26Tone RUO -1.29 <4.32 -5.32 -6.61 <-1.00 PASS
Ant3 6895 52Tone | RU37 -1.77 <4.32 -5.32 -7.09 =-1.00 PASS
106Tone | RUS53 -1.86 <4.32 -5.32 -7.18 =-1.00 PASS
26Tone RUO -6.43 <4.45 -5.45 -11.88 =-1.00 PASS
Ant4 6895 52Tone | RU37 -5.82 4.45 -5.45 -11.27 <-1.00 PASS
106Tone | RUS53 -5.75 <4.45 -5.45 -11.20 <-1.00 PASS
26Tone RUO -0.13 <1.37 -2.37 -2.50 <-1.00 PASS
total 6895 52Tone | RU37 -0.33 <1.37 -2.37 -2.70 <-1.00 PASS
106Tone | RU53 -0.37 <1.37 -2.37 -2.74 <-1.00 PASS
26Tone RUO -1.69 4.32 -5.32 -7.01 <-1.00 PASS
Ant3 6995 52Tone | RU37 -1.41 4.32 -5.32 -6.73 <-1.00 PASS
106Tone | RU53 -1.43 4.32 -5.32 -6.75 <-1.00 PASS
26Tone RUO -6.69 <4.45 -5.45 -12.14 <-1.00 PASS
Ant4 6995 52Tone | RU37 -6.07 <4.45 -5.45 -11.52 <-1.00 PASS
106Tone | RUS53 -5.98 4.45 -5.45 -11.43 <-1.00 PASS
26Tone RUO -0.50 <1.37 -2.37 -2.87 <-1.00 PASS
total 6995 52Tone | RU37 -0.13 <1.37 -2.37 -2.50 <-1.00 PASS
106Tone | RUS53 -0.12 £1.37 -2.37 -2.49 <-1.00 PASS
26Tone RU8 -0.92 <4.32 -5.32 -6.24 =-1.00 PASS
Ant3 7095 52Tone | RUA40 -0.75 <4.32 -5.32 -6.07 =-1.00 PASS
106Tone | RU54 -1.23 <4.32 -5.32 -6.55 =-1.00 PASS
26Tone RU8 -8.17 <4.45 -5.45 -13.62 =-1.00 PASS
Ant4 7095 52Tone | RUA40 -7.69 <4.45 -5.45 -13.14 =-1.00 PASS
106Tone | RU54 -8.09 <4.45 -5.45 -13.54 =-1.00 PASS
26Tone RU8 -0.17 £1.37 -2.37 -2.54 <-1.00 PASS
total 7095 52Tone | RU40 0.05 £1.37 -2.37 -2.32 <-1.00 PASS
106Tone | RU54 -0.42 £1.37 -2.37 -2.79 <-1.00 PASS
26Tone RU8 -16.09 £4.32 -5.32 -21.41 <-1.00 PASS
Ant3 7115 52Tone | RU40 -16.15 £4.32 -5.32 -21.47 <-1.00 PASS
106Tone | RU54 -16.07 £4.32 -5.32 -21.39 <-1.00 PASS
26Tone RU8 -22.98 <4.45 -5.45 -28.43 =-1.00 PASS
Ant4 7115 52Tone | RUA40 -22.91 <4.45 -5.45 -28.36 =-1.00 PASS
106Tone | RU54 -22.85 <4.45 -5.45 -28.30 =-1.00 PASS
26Tone RU8 -15.28 <1.37 -2.37 -17.65 =-1.00 PASS
total 7115 52Tone | RUA40 -15.32 <1.37 -2.37 -17.69 =-1.00 PASS
106Tone | RU54 -15.24 <1.37 -2.37 -17.61 <-1.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.

2.The Duty Cycle Factor and is compensated in the graph.
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